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	New product information	

	

	Launched in the UK (or licence change for existing products)

	Aflibercept (Eylea 114.3 mg/ml)
30.1mg in 0.263mL vial

	Use in adults for the treatment of neovascular (wet) age-related macular degeneration and visual impairment due to diabetic macular oedema 
[new 6-monthly dosing regimen]

	Budesonide (Kinpeygo)
4mg capsule
	Treatment of adults with primary immunoglobulin A nephropathy with a urine protein excretion ≥1.0g/day (or urine protein-to-creatinine ratio, UPCR ≥0.8g/g) [licence change from use only in adults at risk of rapid disease progression with a UPCR ≥1.5g/gram]

	Chikungunya vaccine (Ixchiq) 
Single-dose vial
	Active immunisation for the prevention of disease caused by chikungunya virus in individuals aged ≥18 years
Note: The Commission on Human Medicines has temporarily restricted use of Ixchiq vaccine in people aged ≥65 years following very rare fatal reactions reported globally

	Darolutamide (Nubeqa)
300mg tablet
	Treatment of adult men with metastatic hormone-sensitive prostate cancer in combination with docetaxel [new indication]

	Diclofenac (Voltarol ONE A DAY Muscle Pain Relief)
140mg medicated plaster
	Local symptomatic short-term treatment (maximum 7 days) of pain in acute strains, sprains or bruises of the extremities following blunt trauma in adolescents aged ≥16 years and adults [new once-daily formulation]

	Epcoritamab (Tepkinly)
48mg in 0.8mL and 4mg in 0.8mL vials
	Treatment of adults with relapsed or refractory follicular lymphoma after ≥2 lines of systemic therapy [new indication]

	Escitalopram (Enalto)
5mg, 10mg, 15mg and 20mg orodispersible tablets
	Treatment of major depressive episodes, panic disorder with or without agoraphobia, social anxiety disorder (social phobia), generalised anxiety disorder and obsessive-compulsive disorder in adults [new orodispersible tablet formulation]

	Macitentan (Opsumit)
2.5mg dispersible tablet
	Use as monotherapy or in combination, for the long-term treatment of pulmonary arterial hypertension in paediatric patients aged 2 to 17 years with WHO Functional Class II to III [new dispersible tablet formulation]

	Marstacimab (Hympavzi)
150mg in 1mL prefilled pen
	Routine prophylaxis of bleeding episodes in patients aged ≥12 years, weighing ≥35kg, with severe haemophilia A (congenital factor VIII deficiency, FVIII <1%) without factor VIII inhibitors, or severe haemophilia B (congenital factor IX deficiency, FIX <1%) without factor IX inhibitors

	Melatonin (Slenyto)
1mg prolonged-release tablet
	Treatment of insomnia in children and adolescents aged 6 to 17 years with attention-deficit hyperactivity disorder where sleep hygiene measures have been insufficient [new indication]

	Mirabegron 
(Mirabegron Astellas)
25mg and 50mg tablets
	Treatment of neurogenic detrusor overactivity in paediatric patients aged 3 to 17 years [new indication]
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	This newsletter is produced by SPS Horizon Scanning and highlights recent new product launches and medicines regulatory changes. More detailed information on medicines estimated to become available for use in the next 2 financial years and on marketed medicines expected to have major new indications approved is in Prescribing Outlook.




	If you do not wish to continue receiving NDO Newsletter log in and update your profile at www.ukmi.nhs.uk/ndo

	In September 2011 | 229 monographs updated | 14 evidence-based evaluations added | 2,200 registered NDO users



	This is a NHS document not to be used for commercial purposes

	New Medicines News is one of several horizon scanning resources produced by the Specialist Pharmacy Service to support managed introduction of new medicines into the NHS, to help organisations develop medicines management policies and to inform prescribing decisions when a product has been launched. 
For more information or if you have a question about this newsletter, contact nwmedinfo@nhs.net.






	New product information	

	

	Launched in the UK (or licence change for existing products) (continued)

	Nivolumab (Opdivo)
600mg in 5mL vial
	Use as monotherapy or in combination with ipilimumab for the treatment of advanced (unresectable or metastatic) melanoma in adults; use as monotherapy for the adjuvant treatment of adults with Stage IIB or IIC melanoma, or melanoma with involvement of lymph nodes or metastatic disease who have undergone complete resection; use as monotherapy for the treatment of locally advanced or metastatic non-small cell lung cancer after prior chemotherapy in adults; use as monotherapy for the treatment of advanced renal cell carcinoma (RCC) after prior therapy in adults; use in combination with ipilimumab for the first-line treatment of adults with intermediate/poor-risk advanced RCC; use in combination with cabozantinib for the first-line treatment of adults with advanced RCC; use as monotherapy for the treatment of recurrent or metastatic squamous cell cancer of the head and neck in adults progressing on or after platinum-based therapy; use as monotherapy for the treatment of locally advanced unresectable or metastatic urothelial carcinoma in adults after failure of prior platinum-containing therapy; use as monotherapy for the adjuvant treatment of adults with completely resected muscle invasive urothelial carcinoma (MIUC) with tumour cell PD-L1 expression ≥1%, who are at high risk of recurrence after undergoing radical resection of MIUC; use in combination with ipilimumab for the treatment of adults with mismatch repair deficient or microsatellite instability-high metastatic colorectal cancer after prior fluoropyrimidine-based combination chemotherapy; use in combination with fluoropyrimidine- and platinum-based combination chemotherapy for the first-line treatment of adults with unresectable advanced, recurrent or metastatic oesophageal squamous cell carcinoma with tumour cell PD-L1 expression ≥1%; use as monotherapy for the treatment of adults with unresectable advanced, recurrent or metastatic oesophageal squamous cell carcinoma after prior fluoropyrimidine- and platinum-based combination chemotherapy; use as monotherapy for the adjuvant treatment of adults with completely resected oesophageal or gastro-oesophageal junction cancer who have residual pathologic disease following prior neoadjuvant chemoradiotherapy; use in combination with fluoropyrimidine- and platinum-based combination chemotherapy for the first-line treatment of adults with HER2-negative advanced or metastatic gastric, gastro-oesophageal junction or oesophageal adenocarcinoma whose tumours express PD-L1 with a combined positive score ≥5 
[new subcutaneous formulation]

	Osimertinib (Tagrisso)
40mg and 80mg tablets
	Use as monotherapy for the treatment of adults with locally advanced, unresectable (stage III) non-small cell lung cancer whose tumours have EGFR exon 19 deletions or exon 21 (L858R) substitution mutations and whose disease has not progressed during or following platinumbased chemoradiation therapy [new indication]

	Sotatercept (Winrevair)
45mg and 60mg vials
	Use in combination with other pulmonary arterial hypertension (PAH) therapies, for the treatment of PAH in adults with WHO Functional Class II to III, to improve exercise capacity

	

	





	Regulatory changes in the UK or EU	

	

	Approved in the UK

	Aumolertinib (Aumseqa)
55mg tablet
	Use as monotherapy for the first-line treatment of adults with locally advanced or metastatic non-small cell lung cancer (NSCLC) with activating epidermal growth factor receptor (EGFR) mutations, and for the treatment of adults with locally advanced or metastatic EGFR T790M mutation-positive NSCLC

	Cladribine (Leustat)
10mg in 5mL vial
	Primary or secondary treatment of patients with hairy cell leukaemia, and treatment of patients with B-cell chronic lymphocytic leukaemia who have not responded to, or whose disease has progressed during or after, treatment with at least one standard alkylating-agent-containing regimen [new subcutaneous formulation]

	
	

	
	






	Regulatory changes in the UK or EU	

	

	Approved in the UK (continued)

	Denosumab biosimilar (Osenvelt)
120mg in 1.7mL vial
	Prevention of skeletal related events (pathological fracture, radiation to bone, spinal cord compression or surgery to bone) in adults with advanced malignancies involving bone, and treatment of adults and skeletally mature adolescents with giant cell tumour of bone that is unresectable or where surgical resection is likely to result in severe morbidity

	Mexiletine (Namuscla)
42mg and 83mg capsules
	Symptomatic treatment of myotonia in adults with non-dystrophic myotonic disorders [new lower strength formulations]

	Noradrenaline (Vipranop)
100micrograms in 20mL and 250micrograms in 50mL vials
	Restoration and maintenance of peri-operative blood pressure following hypotension induced by spinal or general anesthesia in adults [new formulation with new indication]

	Propranolol (Xytencorg)
10mg and 40mg orodispersible tablets
	Control of hypertension; the management of angina pectoris; long term management against re-infarction after recovery from acute myocardial infarction; the control of most forms of cardiac dysrhythmias; the prophylaxis of migraine; the management of essential tremor; relief of situational anxiety and generalised anxiety symptoms, particularly those of somatic type; prophylaxis of upper gastrointestinal bleeding in patients with portal hypertension and oesophageal varices; the adjunctive management of thyrotoxicosis and thyrotoxic crisis; management of hypertrophic obstructive cardiomyopathy; and management of phaeochromocytoma peri-operatively (with an alpha-blocker) in adults and children (as appropriate to the indication) [new orodispersible tablet formulations]

	Sarilumab (Kevzara)
270mg in 1.54 mL vial
	Treatment of active polyarticular juvenile idiopathic arthritis (rheumatoid factor positive or negative polyarthritis and extended oligoarthritis) in patients aged ≥2 years, who have responded inadequately to previous therapy with conventional synthetic disease modifying antirheumatic drugs [new formulation with new indication]

	Serplulimab (Hetronifly)
100mg in 10mL vial
	Use in combination with carboplatin and etoposide for the first-line treatment of adults with extensive-stage small cell lung cancer

	

	
	

	Recommended for approval in the UK or EU

	Aflibercept biosimilar (Afiveg)
	Treatment of adults with neovascular (wet) age-related macular degeneration, visual impairment due to macular oedema secondary to retinal vein occlusion (branch RVO or central RVO), visual impairment due to diabetic macular oedema and visual impairment due to myopic choroidal neovascularisation [EU]

	Aflibercept (Eylea 114.3 mg/ml)

	Use in adults for the treatment of neovascular (wet) age-related macular degeneration and visual impairment due to diabetic macular oedema [EU] [new 6-monthly dosing regimen]

	Aflibercept biosimilar 
(Eiyzey, Vgenfli)
	Treatment of adults with neovascular (wet) age-related macular degeneration, visual impairment due to macular oedema secondary to retinal vein occlusion (branch RVO or central RVO), visual impairment due to diabetic macular oedema and visual impairment due to myopic choroidal neovascularisation [EU]

	Aflibercept biosimilar 
(Mynzepli)
	Treatment of adults with neovascular (wet) age-related macular degeneration, visual impairment due to macular oedema secondary to retinal vein occlusion (branch RVO or central RVO), visual impairment due to diabetic macular oedema and visual impairment due to myopic choroidal neovascularisation [EU]

	Belimumab (Benlysta)
	Add-on therapy in patients aged ≥5 years with active, autoantibody-positive systemic lupus erythematosus with a high degree of disease activity (e.g., positive anti-dsDNA and low complement) despite standard therapy [EU] 
[licence change for the prefilled pen formulation from use only in adults]

	
	

	
	







	Regulatory changes in the UK or EU	

	
	

	Recommended for approval in the UK or EU (continued)

	Cabozantinib (Cabometyx)
	Treatment of adults with unresectable or metastatic, well differentiated extra-pancreatic and pancreatic neuroendocrine tumours who have progressed following ≥1 prior systemic therapy other than somatostatin analogues [EU] [new indication]

	Daratumumab (Darzalex)
	Use as monotherapy for the treatment of adults with smouldering multiple myeloma at high risk of developing multiple myeloma [EU] [new indication]

	Darolutamide (Nubeqa)
	Treatment of adult men with metastatic hormone-sensitive prostate cancer in combination with androgen deprivation therapy [EU] [new indication]

	Deutetrabenazine (Austedo)
	Treatment of moderate to severe tardive dyskinesia in adults [EU]

	Dorocubicel (Zemcelpro)
	Treatment of adults with haematological malignancies requiring an allogeneic haematopoietic stem cell transplantation following myeloablative conditioning for whom no other type of suitable donor cells is available [EU]

	Ibrutinib (Imbruvica)
	Use in combination with rituximab, cyclophosphamide, doxorubicin, vincristine and prednisolone (Imbruvica + R-CHOP) alternating with R-DHAP (or R-DHAOx) without Imbruvica, followed by Imbruvica monotherapy, for the treatment of adults with previously untreated mantle cell lymphoma who would be eligible for autologous stem cell transplantation [EU] [new indication]

	Isatuximab (Sarclisa)
	Use in combination with bortezomib, lenalidomide, and dexamethasone, for the induction treatment of adults with newly diagnosed multiple myeloma who are eligible for autologous stem cell transplant [EU] [new indication]

	Nirogacestat (Ogsiveo)
	Monotherapy for the treatment of adults with progressing desmoid tumours who require systemic treatment [EU]

	Pegfilgrastim biosimilar (Vivlipeg)
	Reduction in the duration of neutropenia and the incidence of febrile neutropenia in adults treated with cytotoxic chemotherapy for malignancy (with the exception of chronic myeloid leukaemia and myelodysplastic syndromes) [EU]

	Resmetirom (Rezdiffra)
	Use in conjunction with diet and exercise for the treatment of adults with noncirrhotic metabolic dysfunction-associated steatohepatitis with moderate to advanced liver fibrosis (fibrosis stages F2 to F3) [EU]

	Sargramostim (Imreplys)
	Treatment of patients of all ages acutely exposed to myelosuppressive doses of radiation with haematopoietic sub-syndrome of acute radiation syndrome [EU]

	Ustekinumab biosimilar (Usymro)
	Treatment of moderate to severe plaque psoriasis in adults who failed to respond to, or who have a contraindication to, or are intolerant to other systemic therapies including ciclosporin, methotrexate (MTX) or PUVA (psoralen and ultraviolet A); for the treatment of moderate to severe plaque psoriasis in children and adolescent patients aged ≥6 years, who are inadequately controlled by, or are intolerant to, other systemic therapies or phototherapies; use alone or in combination with MTX, for the treatment of active psoriatic arthritis in adults when the response to previous non-biological disease-modifying anti-rheumatic drug therapy has been inadequate; for the treatment of adults with moderately to severely active Crohn’s disease who have had an inadequate response with, lost response to, or were intolerant to either conventional therapy or a TNFα antagonist and for the treatment of moderately to severely active Crohn’s disease in paediatric patients weighting ≥40kg, who have had an inadequate response to, or were intolerant to either conventional or biologic therapy [EU]

	
	

	
	






	Regulatory changes in the UK or EU	

	
	

	Filed for approval in the UK or EU

	Alpelisib (Vijoice)
	Treatment of severe or life-threatening manifestations of PIK3CA-related overgrowth spectrum [EU] [new formulation with new indication]

	Berotralstat (Orladeyo)
	Routine prevention of recurrent attacks of hereditary angioedema in paediatric patients aged 2 to 11 years [EU] 
[new 78mg, 96mg,108mg and 132mg film-coated granules formulations with a new indication]

	Brensocatib 
	Treatment of non-cystic fibrosis bronchiectasis in adults and adolescents aged ≥12 years
[EU and UK]

	Cemiplimab (Libtayo)
	Adjuvant treatment of adults with cutaneous squamous cell carcinoma at high risk of recurrence after surgery and radiation [EU] [new indication]

	Clesrovimab (Enflonsia)
	Prevention of respiratory syncytial virus (RSV) lower respiratory tract disease in neonates and infants during their first RSV season [EU]

	Colchicine (Lodoco)
	To reduce the risk of myocardial infarction, stroke, coronary revascularisation and cardiovascular death in patients with atherosclerotic disease or with multiple risk factors for cardiovascular disease [EU] [new formulation with new indication]

	Darunavir + cobicistat 
(Rezolsta)
	Use in combination with other antiretroviral medicinal products, for the treatment of human immunodeficiency virus-1 infection in paediatric patients aged ≥3 years weighing ≥15kg and <25kg [EU] [new 600mg/90mg dispersible tablet formulation with a new indication]

	Diazoxide choline 
(Vykat XR)
	Treatment of Prader-Willi syndrome [EU] [new formulation with new indication]

	Eravacycline (Xerava)
	Treatment of complicated intra-abdominal infections in adults, adolescents and children aged ≥8 years [EU] [licence change from use only in adults]

	Glepaglutide 
	Treatment of adults with short bowel syndrome [EU]

	Guselkumab (Tremfya)
	Treatment of adults with moderately to severely active ulcerative colitis who have had an inadequate response, lost response, or were intolerant to either conventional therapy, a biologic treatment, or a Janus kinase inhibitor [EU] [subcutaneous induction dose regimen]

	Lerodalcibep 
	Treatment of primary hypercholesterolaemia (heterozygous familial and non-familial) or mixed dyslipidaemia as an adjunct to diet [EU]

	Linerixibat 
	Treatment of cholestatic pruritus in adults with primary biliary cholangitis [EU]

	Lisocabtagene maraleucel 
(Breyanzi)
	Treatment of adults with relapsed or refractory mantle cell lymphoma after ≥2 lines of systemic therapy, including a Bruton’s tyrosine kinase inhibitor [EU] [new indication]

	MaaT013 (Xervyteg)
	Treatment of acute steroid-resistant graft versus host disease, gastrointestinal-predominant, in adults [EU]

	Mexiletine (Namuscla)
	Symptomatic treatment of myotonia in children and adolescents aged 6 to 17 years with non-dystrophic myotonic disorders [EU] 
[licence change from use only in adults and new lower strength 62mg and 83mg capsule formulations] 
Note: 83mg capsule already licensed for use in the UK, but for adults

	Nerandomilast 
	Treatment of idiopathic pulmonary fibrosis and progressive pulmonary fibrosis in adults [EU]

	Omalizumab biosimilar – ADL018
	Treatment of 	chronic spontaneous urticaria and other Xolair indications [UK]

	Onasemnogene abeparvovec 
	Treatment of 5q spinal muscular atrophy in children aged ≥2 years with a bi-allelic mutation in the SMN1 gene [EU] [new intrathecal formulation with new indication]

	Palbociclib (Ibrance)
	Treatment of hormone receptor-positive, human epidermal growth factor receptor 2-negative locally advanced or metastatic breast cancer as first-line maintenance therapy [EU] [new indication]

	
	

	
	






	Regulatory changes in the UK or EU	

	
	

	Filed for approval in the UK or EU (continued)

	Pembrolizumab (Keytruda)
	Treatment of adults with resectable locally advanced head and neck squamous cell carcinoma, whose tumours express PD-L1 (combined positive score ≥1), as a single agent as neoadjuvant treatment, continued as adjuvant treatment in combination with radiotherapy with or without cisplatin and then as a single agent [EU] [new indication]

	Ponatinib (Iclusig)
	Treatment of adults with newly-diagnosed Philadelphia chromosome-positive acute lymphoblastic leukaemia [EU] [new indication]

	Relebactam + cilastatin + imipenem (Recarbrio)
	Treatment of hospital-acquired pneumonia (HAP), including ventilator associated pneumonia (VAP), in adults and paediatric patients from birth, treatment of bacteraemia that occurs in association with, or is suspected to be associated with HAP or VAP, in adults and paediatric patients from birth, and treatment of infections due to aerobic Gram-negative organisms in adults and paediatric patients from birth with limited treatment options [EU] [licence change from use only in adults]

	Respiratory syncytial virus vaccine (Arexvy) 
	Active immunisation for the prevention of lower respiratory tract disease caused by respiratory syncytial virus (RSV) in adults aged 18 to 49 years who are at increased risk for RSV disease [EU] [licence change from use only in adults aged ≥50 years]

	Sasanlimab 
	Treatment of high risk, non-muscle invasive bladder cancer in adults [EU]

	Somapacitan (Sogroya)
	Replacement of endogenous growth hormone in children born small for gestational age, and with Noonan syndrome and idiopathic short stature [EU] [new indication]

	Vonicog alfa (Veyvondi)
	Treatment of haemorrhage or surgical bleeding in children aged <18 years with von Willebrand disease, when desmopressin treatment alone is ineffective or contraindicated [EU] [licence change from use only in adults]

	
	

	
	

	Other UK/EU developments

	Deferiprone (Ferriprox)
	Beta thalassaemia in adults, enteric-coated gastro-resistant tablet formulation – UK filing withdrawn

	Envafolimab 
	Chronic hepatitis B infection in adults – development discontinued (company decision)

	Eptinezumab (Vyepti)
	Prevention of episodic cluster headache in adults – UK development discontinued 
(company decision)

	Linaclotide (Constella)
	Chronic idiopathic constipation in adults – UK development discontinued 
(company decision)

	Linaclotide (Constella)
	Chronic idiopathic constipation 	or irritable bowel syndrome with constipation in children and adolescents aged 6 to 17 years – UK development discontinued (company decision)

	Masitinib mesilate
	Severe persistent asthma in adults, oral or high-dose inhaled corticosteroid-dependent with or without elevated eosinophil levels – development discontinued (company decision)

	Nivolumab + relatlimab (Opdualag)
		Completely resected, stage IIIA or IV melanoma, adjuvant therapy in adults and adolescents aged ≥12 years – development discontinued (lack of efficacy)

	Rurioctocog alfa pegol 
(Adynovi)
	Haemophilia A, 	treatment and prophylaxis of bleeding in children aged ≤11 years – UK development discontinued (company decision)

	Somatrogon (Ngenla)
	Growth hormone deficiency in adults – UK development discontinued (company decision)

	Vepdegestrant 
		Advanced, ER-positive, HER2-negative breast cancer in adults, first-line with palbociclib – development discontinued (company decision)
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